MGH.LIIIIE-«

'DCKMASTER LAURIER.

P.O. BOX 307

VONDA, Saskatchewan
SOK 4NO
306-258-2233

TO THE OWNER:

Congratulations on the purchase of your new LAURIER HARROW PACKER BAR.

Constructed of the finest quality materials, your LAURIER HARROW PACKER
BAR is engineered and designed to do normal harrowing and packing
operations effectively and efficiently, and to provide you with years
of dependable service.

Be sure to read the instructions in this manual for adjusting and
operating your LAURIER HARROW PACKER BAR. A few moments to acquaint
yourself with the LAURIER HARROW PACKER BAR and its maintenance
requirements will save you precious time in the field and protect
your machinery investment. Should you in time, need replacement parts,
please consult the parts list in this manual, and contact you

LAURIER DEALER.

HIGH LINE MFG. INC.



It is the policy of HIGH LINE MFG. INC. to improve its products
whenever it is possible and practical. We reserve the right to

make changes or add improvements, at any time, without incurring
any obligation to make such changes on machines previously sold.



TABLE OF CONTENTS

ITEM PAGE
LETTER TO OWNER «uvevnnunnnnnnnnnnnnnnnnsnn
POLTCE & sun w06 4 5 5 5 500 5160 58 55 505 50 B5K 008 00 0 9 8 33 0
SET-UP and PARTS BECTION ... es s sssens s ws 1
LIFT ARM and PACKER SPACING ................ 31
OPERATOR'S INSTRUCTIONS ...... PR 34
PART'S INDEX «evvennnnnnnnnnnnnnnnnnnnnnenn 35

WARRANTY ..t eeeroreroenanecanoasanssonasnssns



HIGHEINE: 20 ft. A—Frame Hitch

NOTE: LEFT AND RIGHT DETERMINED WHEN FACING REAR OF MACHINE.

DO NOT TIGHTEN BOLTS UNTIL ALL PARTS ARE IN PLACE.

BOLT LEFT AND RIGHT HITCHES (#13, #28) TO RIGHT AND LEFT
HITCH TUBE (#8,#12) WITH 5/8“ x 1 3/4" BOLTS.

BOLT CROSS MEMBER (#11) TO LEFT AND RIGHT HITCHES WITH
5/8" x 1 3/4" BOLTS.

BOLT CROSS ANGLE (#15) AND TENSION SPRING PLATE (#21)
TO LEFT AND RIGHT HITCHES WITH 1/2" x 1 1/2“ BOLTS.
BOLT ON ITEMS (#16,23,24,25,26 and 27) ONLY IF NO

AUTO FOLD IS USED, OTHERWISE FOLLOW AUTO FOLD
DIRECTIONS.

INSTALL BOLT ON DRAW HITCH (#20) TO LEFT AND RIGHT
HITCHES WITH 1" x 7 1/2" BOLTS.

INSTALL WHEELS TO OSCILLATING AXLES (#4). SECURE.
WHEELS WITH WHEEL BOLTS.

BOLT OSCILLATING AXLE TO LEFT AND RIGHT HITCH TUBES,
23" FROM PIVOT HINGE ON HITCH TUBES TO CENTRE OF WHEEL
AXLE WITH 1/2" U-BOLTS (#9) AND OSCILLATING AXLE
POCKETS (#6).




MGH—L@_;;

(&EM

PART NUMBER DESCRIPTION N2
3 91027 11L x 6 Ply c/w 8" Wheel Rim 4
2 R5C10P Nut 5/8*“ 32
3 W10p Lockwasher 5/8" 32
4 10017 Oscillating Axle c/w 611 Hub 2
5 LN5C08P Locknut 1/2*" 24
6 10016 Oscillating Zxle Pocket 4
7 91700 Grease Nipple 1/8" NPT Straight 4
8 10089 Right A-Frame Hitch Tube 1
g UB08B850146 U-Bolt 1/2" x 3 1/8“ x 9 1/8" 8
10 B5C1028P Bolt 5/8" x 1 3/4" 8.
11 | 10092 Cross Member 1
12 | 10088 Left A-Frame Hitch Rear 1
13 {10090 Left A-Frame Hitch 1
14 | B5C0824pP Bolt 172" x 1 1/2" 8
15 | 10093 Cross Angle i
16 | 10123 Cross Plate (no auto fold) -1
17 ] 92003 Serial Number Plate 1
18 | N5C16P Nut 1" 2
19 | wi6P Lockwasher 1" 2
20 | 10022 Bolt on Draw Hitch 1
21 10143 Tension Spring Plate 1
22 | B5c16120P Bolg 1“ x 7 4/2" 2
23 110068 Cable Bracket Plates (no auto fold) 4
24 | 10070 Bolt on Cable Bracket (no auto fold) 2
25 | B5C1080P Bolt 5/8" x 5" (no auto fold) 8
26 | HP52 Hair Pin Clip 3 1/4" (no auto fold) 2
27 | 10060 Cable Bracket Pin (no auto fold) 2
28 | 10091 Right A-Frame Hitch 1
2% | B8C10z8P Bolt 5/8" x 1 3/4" Gx8 16

\_ _J




611 Hub and Spindle

HiGHLINES




Center Tube

SECURE CENTRE TUBE (#1) TO A-FRAME HITCH TUBES
USING PINS (#7) 1 1/4" x 7 1/2".

TIGHTEN ALL BOLTS ON HITCHES.

POSITION CYLINDERS (#4) PORTS UPWARD, WITH TUBE
END TO CENTRE TUBE USING PIN (#2) 1" x 5 5/8"
USING PIN (#8) 1" x 3 3/4" PIN CYLINDER TO HITCH
TUBE.

SECURE LEFT AND RIGHT KNUCKLES (#15) GUSSETS
UPWARD USING PIN (#14) 1 1/2" x 10 3/4".

FASTEN CYLINDER LOCK (#11) IN PLACE AND SECURE
WITH 3/4" x 2" Gr 8 BOLTS ONLY TO HITCH TUBE.
TIGHTEN TO ALLOW LOCK PLATE TO MOVE FREELY.
ASSEMBLE CENTRE TUBE IN WORKING POSITION.

L



GEM

PART NUMBER DESCRIPTION N2
2 91250 611 Spindle 2" x 10" i
2 91090 611 Seal 1
3 91170 611 Inner Cone LM 29749 1
4 91150 611 Inner Race LM 29710 1
5 91700 Grease Nipple 1/8" NPT Straight 1
6 91070 611 Hub 1
7 91060 Wheel Bolt 1/2" 6
8 91130 611 Outer Race LM 67010 1
9. 91110 611 Outer Cone LM 67048 1
10 91190 Washer Hub 1
11 91210 Castlelated Nut 1
12 CcCP0324 Cotter Pin 3/16" x 1 1/2" 1
13 91230 611 Dustcap 1
14 .]| 91001 11L x 6 Ply Tire 1
15 91050 15" x 8" x 6 Wheel Rim 1
16 92005 Valve Stem 1




HGHLIVES

PART NUMBER DESCRIPTION N2

1 10085 Centre Tube I
2 10014 Pin Cylinder Swivel 1" x 5 5/8" 2
3 CP0440 Cotter Pin 1/4" x 2 1/2" 6
4 90106 Cylinder 3 1/2" x 30" Tube End 2
90107 Cylinder 4" x 30" Tube End (Optional) 2

5 B8Cl1232P Bolt 3/4" x 2" Gr.8 2
6 HP40 Hair Pin Clip 2 1/2" 2
7 10015 Pin Hitch 1 1/4" x 7 1/2" 2
8 91603 Pin Cylinder 1" x 3 3/4" 2
9 CcP0324 Cotter Pin 3/16" x 1 1/2" 2
10 HP52 Hair Pin Clip 3 1/4" 2
11 10124 Cylinder Lock 2
12 LN5C12P Locknut 3/4" 2
13.| 10136 Cylinder Lock Pin 2
14 10032 Pin Knuckle 1 1/2" x 10 3/4" 2
15 | 10086 Left Knuckle 1
10087 Right Knuckle 1

16 91700 Grease Nipple 1/8" NPT Straight 2




Iﬂsﬁllgm%-

Auto Fold (standard)

PLACE LEFT AND RIGHT AUTO FOLD BRACKETS (#11,#23) ON
AUTO FOLD (#1). BOLT BRACKETS ON PLATES ON A-FRAME
HITCH WITH 5/8" x 1 3/4" BOLTS.

BOLT AUTO FOLD LOCK ARM (#19) TO AUTO FOLD CROSS
PLATE (#18) WITH 3/4" x 2" BOLTS. THEN BOLT CROSS
PLATE TO PLATES ON A-FRAME HITCHES WITH 1/2" x

1 1/2" BOLTS. '

LOOSELY BOLT AUTO FOLD CABLE BRACKETS (#5.#6) TO
CENTRE OF CENTRE TUBE WITH 1/2" x 9 1/2" BOLTS.
TIGHTEN AFTER LIFT ARMS ARE IN PLACE.

INSTALL CABLE (#10) TO CABLE BRACKETS AND LOCK ARM.
BOLT SPRING PLATE (#24) TO AUTO FOLD. THEN FASTEN
AUTO FOLD SPRINGS (#12) TO SPRING PLATE AND CROSS
PLATE.

FASTEN AUTO FOLD TENSION SPRING (#17) TO LOCK ARM
AND TENSION SPRING PLATE (#16).




GEM PART NUMBER| DESCRIPTION Ne
1 10141 Auto Fold 1
2 HP52 Hair Pin Clip 3 1/4" 2
3 10060 Cable Bracket Pin 2
4 B5C08152P| Bolt 1/2" x 9 1/2" 2
5 10026 Jack Mount Plate 1
6 20120 Auto Fold Cable Angle 1
7 92015 Thimble (optional) %
8 92014 Cable Wire Clamp 1/4" (optional) L
9 LN5C08P Lock Nut 1/2" 2
10 91817 16'6" Auto Fold Cable 1

11 | 10095 Right Auto Fold Bracket 1
12 91400 Autofold Springs 2
13 W1l2P Lockwasher 3/4" 1
14-| B5Cl232pP Bolt 3/4" x 2" 1
15-|1 N5C12P Nut 3/4" 1
16 10143 Tension Spring Plate 1
17 91405 Auto Fold Tension Spring 1
18 10142 Auto Fold Cross Plate 1
19 10145 Auto Fold Lock Arm 1
20 B5C1028P Bolt 5/8" x 1 3/4" 8
21 W1l0P Lockwasher 5/8" 8
22 N5C10P Nut 5/8" 8
23 10094 Left Auto Fold Bracket 1
24 10059 Spring Plate 2
25 LN5C10P Locknut 5/8" 2
26 B5C0724p Bolt 7/16" x 1 1/2" 1
27 LN5CO7P Locknut 7/16" 1
28 EB0788P Eye Bolt 7/16" x 5 1/2" 1
29 B5C0824p Bolt 1/2" x 1 1/2" 2
30 20115 Eve Bolt Angle 1

*As Required




HiGHLINEZR

- Wing Tube

SECURE WING TUBES (#13) PIN STOPS UPWARDS, TO CENTRE TUBE KNUCKLES
WITH PINS (#10) 1 1/2" x 10 3/4". |
BOLT END WHEELS (#3) TO WING TUBES USING 5/8" x 1 3/4" BOLTS.
INSTALL WHEELS (#17).
BOLT TRANSPORT WHEEL BRACKET #14 TO TRANSPORT WHEEL SPINDLE #19
WITH 3/4" x 2 1/4" BOLTS #21.
NOTE: TRANSPORTING HARROW PACKER BAR OVER GREAT DISTANCES, PLACE
" TRANSPORT WHEEL SPACER #20 ON REAR TWO BOLTS OF TRANSPORT
WHEEL BRACKET #14 AS SHOWN BELOW. THIS SPACER IS NOT REQUIRED
OVER SHORT DISTANCES OR IN FIELD.

*%%% SPACER HAS TO BE REMOVED BEFORE PUTTING BAR IN FIEED POSITION.

LOOSELY BOLT COMPLETE TRANSPORT WHEEL TO WING TUBES USING

1/2"-x 9 172" BOLTS. INSTALL WHEEL £16.

BOLT SIDEWIND JACK #7 AND BRACKETS (#9,#12) TO WING TUBE, 23" FROM
CENTRE OF PIN HOLE ON WING TUBE TO CENTRE OF JACK USING 1/2" x

9 1/2" BOLTS. ;

INSTALL ONE END OF CABLE (#15) TO TRANSPORT WHEEL USING PIN (#18)
7/8" x 3 3/4" AND OTHER END OF CABLE TO EITHER AUTO FOLD OR CABLE.
BRACKETS ON A-FRAME HITCH.

INSTALL LIFT ARM (#6) BY FOLLOWING LIFT ARM SPACING FOUND ON

PAGES 27,28 and 29. BOLT LIFT ARMS WITH 1/2" x 9 1/2" BOLTS..




HIGHLIVES

G&EM PART NUMBER DESCRIPTION N2
1 N5C10P Nut 5/8" 8
2 W10P Lockwasher 5/8" 8
3 10103 End Wheel c/w 611 Hub 2
4 B5C1028P Bolt 5/8" x 1 3/4" 8
5 B5C08152P |Bolt 1/2" x 9 1/2" *
6 10104 Short Lift Arm *

10105 Long Lift Arm i

7 92022 Stabilizer Jack 2
8 LN5C08P Locknut 1/2" *
9 10027 Jack Plate c/w Stub 2
10 110032 Pin Knuckle 1 1/2" x 10 3/4" 2
11 [CP0O440 Cotter Pin 1/4" x 2 1/2" 2
12 {10026 Jack Plate 2
13 110096 8' 10" Wing Tube for 30 2
-110097 13'10" Wing Tube for 40' 2
10098 18'10" Wing Tube for 50' 2
10099 23'10" Wing Tube for 60' 2
10100 28'10" Wing Tube for 70' 2
10147 33'10" Wing Tube for 80' 2

14 110173 Left Transport Wheel Bracket 1
10174 Right Transport Wheel Bracket 1

15 191818 22'4" Cable for 40' & 50 2
91819 30'2" Cable for 60',70' & 80" 2

16 191027 11L x 6 ply c/w 8" Wheel Rim * .
91028 11L x 8 ply c/w 8" Wheel Rim (60' only) *
91029 12.5L x 10 ply c/w 10" Wheel Rim (70&80"') *

17 (91027 11L x 6 ply c/w 8" Wheel Rim *
18 (10170 Pin Transport 7/8" x 4" 2
19 (10171 Right Transport Spindle (40,50,& 60 ft.) 1
10172 Left Transport Spindle (40,50 & 60 ft.) 1
10175 Right Transport Spindle (70 & 80 ft) i

: 10176 Left Transport Spindle (70 & 80 ft.) i
20 110177 Transport Wheel Transport Lug 2
21 |B5C1236P Bolt 3/4" x 2 1/4" 8
22 |LN5C12P Locknut 3/4" 8

u )

10



0
. e

-




HIGHLINES

rITEM PART NUMBER DESCRIPTION NS
1 91251 618 Spindle 2" x 13" 1
2 91091 618 Seal 1
3 gT17l 618 Inner Cone LM 25580 1
4 91151 618 Inner Race LM 25520 1
5 91700 Grease Nipple 1/8" NPT Straight 1
6 91071 618 Hub 1
7 91061 Wheel Bolt 9/16" 6
8 91131 618 Outer Race LM48510 1
9 91111 618 Outer Cone LM48548 il
10 91190 Washer Hub 1
2.1 91210 Castlelated Nut 1
12 CP(0324 Cotter Pin 3/16" x 1 1/2" 1
13 91231 618 Dustcap 1
14 91001 11L x 6 Ply Tire 15" (30',40' & 50') *
) 91002 11L x 8 Ply Tire 15" (60' only) *
15 91050 15" x 8" x 6 Wheel Rim 1
16 92005 Valve Stem 1
*As Required
& W,

12



812 Hub and Spindle




HicHLInES

(I;‘EM PART NUMBER DESCRIPTION N2
q 91254 812 Spindle 2 1/2" x 14 3/4" 1
2 91092 812 Seal 1
3 91172 812 Inner Cone 3780 1
4 91152 812 Inner Race 3720 1
5 91700 Grease Nipple 1/8" NPT Straight 1
6 91072 812 Hub 1
7 91061 Wheel Bolt 9/16" 8
8 91132 812 Outer Race LM 2720 1
9 91112 812 Outer Cone LM 2790 1
10 91190 Washer Hub 1
11 91210 Castlelated Nut 1
12 | cpr0324 Cotter Pin 3/16" x 1 1/2" 1
13 | 91232 812 Dustcap 1
14- 191003 12.5L x 10 Ply Tire 15" (70'&80' only) I
15 | 91052 15" x 10" x 8 Wheel Rim i}
l6 | 92005 Valve Stem 1

\ o




Lift Arm, Sections and Packers

A. INSTALL REQUIRED LIFT ARM SUPPORT ANGLES (#10) ON LIFT ARMS
WITH 7/16" x 2 1/8" x 4 3/4" U-BOLTS. THEN TIGHTEN LIFT ARMS.

B. POSITION SECTIONS UNDER LIFT ARMS. INSTALL 6 AND 7 (#1,#2)
LINK CHAINS TO FRONT OF SECTION. 7 LINK OUTSIDE AND 6 LINK
INSIDE OF SECTION ANGLE WITH 1/2" x 1 1/2" Whiz Lock.  SECURE
CHAINS TO LIFT ARMS WITH 6 LINK CHAIN TO BOTTOM AND 7 LINK-
CHAIN TO TOP OF LIFT ARMS WITH PINS (#3) 1/2" x 1 5/8".
BOLT OTHER 7 LINK CHAIN TO FRONT HOLE ON ANGLE AND TO LUG
ON LIFT ARM WITH 7/16" x 1 1/4" BOLT.

C. INSTALL LEFT AND RIGHT PACKER BRACKETS (#14,#29) TO LONG
AND SHORT PACKER HITCHES (#11,#28) USING PIN (#12) 1/2"

x 3 9/16". BOLT BRACKET TO PLATES ON LIFT ARM WITH 7/16"
x 1" BOLTS. '

D. INSTALL PACKER KNUCKLE (#26) TO SHORT AND LONG PACKER
HITCH WITH 3/4" x 4 1/2" BOLTS.

E. INSTALL PACKER OVERBRACE (#20) TO PACKER COILS (#21)
BOLTING PILLOW BLOCKS (#23) WITH 7/16" x 1 3/4" BOLTS.
INSTALL PACKER SWIVEL .HITCH (#24) TO OVERBRACE WITH
COLLAR (#19) AND 7/16" x 3 1/2" BOLTS.

F. BOLT PACKER SWIVEL HITCH (#24) TO PACKER KNUCKLE (#26)

WITH 3/4" x 4 1/2" Bolt.




ITEM

=~

PART NUMBER

DESCRIPTION

1 91501 6 Link Chain 5/16" 2
2 91500 7 Link Chain 5/16" 4
3 91601 Pin Chain 1/2" x 1 5/8" 4
4 10104 Short Lift Arm 2
10105 Long Lift Arm 2
5 CP0216 Cotter Pin 1/8" x 1" 4
6 B5C0720P Bolt 7/16"™ x 1 1/4" 8
7 FWO7P Flatwasher 7/16" 12
8 LN5CO7P Locknut 7/16" il
9 UB073476 U-Bolt 7/16" x 2 1/8" x 4 3/4" *
10 | 10129 8' 5" Lift Arm Angle for Centres & 30' *
10130 13'5" Lift Arm Angle for 40" 2
10131 18'5" Lift Arm Angle for 50! 2
10132 23'5" Lift Arm Angle for 60°' 2
110133 28'5" Lift Arm Angle for 70' 2
10150 33'5" Lift Arm Angle for 80' 2
11 | 10134 Long Packer Hitch 1
12 192020 Pin Packer Hitch Bracket P
13 | HP40 Hair Pin Clip 2 1/2" 2
14 | 10045 Right Packer Hitch Mount Bracket 1
15 | B5C1272P Bolt 3/4" x 4 1/2" 2
16 | W12P Lockwasher 3/4" 2
17 | N5C12P Nut 3/4" 2
18 | B5C0756P | Bolt 7/16" x 3 1/2" 1
19 | 10044 Packer Collar 1
20 | 30021 Packer Overbrace 1
21 {30023 Left Hand Packer Coil 1 1/2" x5 Ft. *
30024 Right Hand Packer Coil 1 1/2" x 5 Ft. *
30025 Left Hand Packer Coil 1 3/4" x 5 Ft. *
30026 Right Hand Packer Coil 1 3/4" x 5 Ft. *
22 | B5C0728P Bolt 7/16" x 1 13/4" 4
23 192000 Pillow Block 2
24 110043 Packer Swivel Hitch 1
25 191701 ‘Grease Nipple 1/8" NPT x 90° 1
26 | 10062 Packer Knuckle 1
27 | B5C0716P Bolt 7/16" x 1" 6.
28 | 10135 Short Packer Hitch 1
29 |1 10047 Left Packer Hitch Mount Bracket 1
30 | WLN5COQ8P Whiz Lock Nut 1/2" 2
31 | B5C08152P Bolt 1/2" x 9 1/2" 2
32 | WLB5C0824P| Whiz Lock Bolt 1/2" x 1 1/2" 2

16




5 ft. Section (4 Bar)

HiGrLINES

17



HIGHLINES

(ITEM PART NUMBER DESCRIPTION Ne
1 B5C0720pP Bolt 7/16" x 1 1/4" z
2 B5C0716P Bolt 7/16" x 1" 12
3 10107 Left Section Angle 1
4 B5C0728P Bolt 7/16" x 1 3/4" 2
5 10120 Cross Brace 2
6 10051 Centre Tie 2
7 10118 Adjustment Bar 1
8 LN5CO7P Locknut 7/16" 38
9 10411 2nd Pipe 1
10 10113 3rd Pipe I
11 92018 5' Section Pipe Clamp 8
12 10114 4th Pipe 1
13 HP24 Hair Pin Cclip 1 1/2" 1
14 91600 Pin Section 7/16" x 1 1/2" — - T
15 | 91403 Tine 3/8" x 12° 9,41 [Y #mes 16
16 92008 Special Head Bolt Tines 16
17 10110 Front Pipe 1
18 B5C0732P Bolt 7/16" x 2" 7
19 10106 Right Section Angle i

10137 5' Section Complete ( 4 Bar) *

*As Reguired

18



5 ft. Section (5 Bar)

HicHLInES




HIGHLINES

rITEM PART NUMBER DESCRIPTION N2
1 B5C0720P Bolt 7/16" x 1 1/4" 8
2 B5c0716P Bolt 7/16" x 1" 16
3 10109 Left Section Angle 1
4 B5Cc0728P Bolt 7/316Y ¢ 1 34" 2
5 10120 Cross Brace 2
6 LN5CO7P Locknut 7/16" 47
7 10121 Centre Tie 1
8 10119 Adjustment Bar 1
9 92018 5' Section Pipe Clamp 10
10 10115 4th Pipe i1
11 HpP24 Hair Pin Cclip 1 1/2" 1
12 10116 5th Pipe 1
13 91600 Pin Section 7/16" x 1 1/2" 1
14 91403 Tine 3/8" x 12" 20
15 | 92008 Special Head Bolt Tines 20
16 10113 3rd Pipe 3
17 10112 2nd Pipe 1
18 10110 Front Pipe 1
19 B5C0732P Bolt 7/16" x 2" 1
20 10108 Right Section Angle 1
10138 5'Section Complete ( 5 Bar) *

*As Reguired

20



20 ft. A—Frame Hydraulics

A. INSTALL CYLINDERS (#3) PORT HOLES UPWARD, TUBE END
TO CENTRE TUBE.

B. INSTALL 90° SWIVEL ELBOWS (#4,#6) ON CYLINDERS WITH
RESTRICTED ELBOW (#4) IN TOP PORT.

C. INSTALL STREET ELBOWS (#10) STREET TEES (#9) FLARE
ADAPTORS (#8) TO 1/2" HYDRAULIC LINES (#11). THEN
INSTALL HYDRAULIC LINES TO UNDERSIDE OF A-FRAME

¢ SECURING THEM WITH HOLE CLAMPS (#1).

D. INSTALL HOSES (#5,#7.#12) AS SHOWN BELOW CHECKING

PARTS LIST ON PAGE 22 FOR RIGHT HOSE LENGTHS.

2l



Mﬁﬂlﬂng';

(ITEM PART NUMBER DESCRIPTION Ne
1 10034 Hose Clamp 4
2 LN5C0O8P Locknut 1/2" 4
3 90106 Cylinder 3 1/2" x 30" Tube End 2

90107 Cylinder 4" x 30" Tube End *
4 90500 1/2" x 90° Swivel Elbow (Restricted) 2
5 90221 1/2" Hose 1/2" MB x 1/2" MB x 89" 2
6 90501 1/2" 90° Swivel Elbow 2
7 90216 1/2" Hose 1/2" MB x 1/2" MB x 60" 2
8 90550 l1/2" Flare Adaptor 2
9 90600 1/2" Street Tee F-~F-F 2
10 90502 1/2" 90° Street Elbow 2
11 90400 1/2" Hydraulic Lines x 132" 2
1.2 90202 1/2" Hose 1/2" MB x 1/2" MJ x 84" 2

*As Required
\. S

22



HiHLINE: " "
3 1/2" x 30" Cylinder (CTD)




HIGHLINES

rITEM PART NUMBER DESCRIPTION N2
1 91700 Grease Nipple 1/8" NPT Straight 1
2 90644 Cylinder Shaft c¢/w Tube End 1
3 90662 3 1/2" cylinder Screw on End Cap "~ 1
4 90680 Seal Kit 3 1/2" cylinder a 1
i) 90700 Piston 3 1/2" cylinder 1
6 90720 Piston Nut 3 1/2" Cylinder 1
7 90742 3 1/2" x 30" Ccylinder Screw on Tube 1
8 CP0324 Cotter Pin 3/16" x 1 1/2" 1
9 HPS52 Hair Pin Clip 3 1/4" 1
10 91603 Pin Cylinder 1" x 3 3/4" 1
90106 Cylinder Complete 3 1/2" x 30" (tube end) *

*As Required

24




4" x 30" Cylinder (optional) (CTD)




HiGHLINES

rI'l'EM PART NUMBER DESCRIPTION N2
1 91700 Grease Nipple 1/8" NPT Straight 1
2 90644 Cylinder Shaft c/w Tube End 1
3 90663 4" Ccylinder Screw on End Cap i
4 90682 Seal Kit 4" Cylinder 1
5 90702 Piston 4" Cylinder 1
6 90720 Piston Nut 4" Cylinder 1
7 90743 4" x 30" Cylinder Screw on Tube 1
8 CP0324 Cotter Pin 3/16" x 1 1/2" 1
"9 HP52 Hair Pin Clip 3 1/4" 1
10 91603 Pin Cylinder 1" x 3 3/4" 1
90107 Cylinder Complete 4" x 30" (tube end) *

*AS Reguired

26



izl Two Piece Auto Fold (optional)

NOTE: DO NOT TIGHTEN BOLTS UNTIL ALL PARTS ARE IN PLACE.

A. BOLT AUTOFOLD A-FRAME BRACKET RIGHT #2, TO THE 15 FT. OR
20 FT. A-FRAME AS SHOWN, SLIP RIGHT ARM #1 ON COLLAR AND
BOLT SHAFT COLLAR #6 WITH 1/4" x 2 1/4" BOLT. DO THE SAME
FOR THE LEFT SIDE.

B. LOOSELY BOLT AUTOFOLD CABLE BRACKET (#3,#4) TO CENTRE TUBE
WITH 1/2" x 9 1/2" BOLTS. TIGHTEN AFTER LIFT ARMS ARE IN PLACE.

C. BOLT FRONT LOCK #7 TO #8 CROSS PLATE C/W BOLT 3/4" x 2" (#16).

D. BOLT CYLINDER BRACKET #15 WITH 1/2" x 4 1/2" #13 AND BACK-UP
BRACKET #14.

E. ATTACH 2" x 8" CYLINDER #18 TO FRONT LOCK #7 AND CYLINDER
BRACKET #15 C/wW 1" PINS #19.

27



HicHLINES

GEM PART NUMBER DESCRIPTICON Ne
1 20124 Auto Fold Right Arm i
. 20123 Auto Fold Left Arm 1
2 20106 A-Frame Bracket Right 1
20105 A-Frame Bracket Left 1
3 B5C0428P Bolt 174" x 1 3/4" 2
4 LN5CO04P Locknut 1/4" 2
5 20108 Backing Plate 2
6 20110 Shaft Collar 2
7 20156 HPB Auto Fold Lock 1
8 20108 Cross Plate 1
9 B5C1028P Bolt 5/8" x 1 3/4" 12
10 Wl0P Lockwasher 5/8" 8
11 N5C10P Nut 5/8" 8
12 91400 Auto Fold Spring 2
13 [ B5C0872P Bolt 1/2" x 4 1/2" 4
14 10155 Auto Fold Cylinder Backing Plate 2
15 10159 Hydraulic Cylinder Plate (HPB) 1
16 B5C1232P Bolt 3/4" x 2" : 1
17 N5C12P Nut 3/4" 1
18 90104 2" x 8" Cylinder 1
19 91603 Pin Cylinder 1" x 3 3/4" 2
20 LN5C08P Locknut 1/2" 4
\ »

28




2" X 8" Cylinder

29



HGELINES

(ITEM PART NUMBER DESCRIPTION N2
1 N5CO06P Nut 3/8" 1
2 90621 Cylinder Clevis 2" Cylinder 1
3 | CP0324 Cotter Pin 3/16" x 1 1/2“ z
4 HPS2 Hair Pin CLip 3 1/4" 2
5 91603 Pin Cylinder 1" x 3 3/4" 2
6 92016 Allan Head Bolt 3/8" x 2" 1
7 90641 Cylinder Shaft 2" x 8" Cylinder 1
8 90681 Seal Kit 2" Cylinder 1
9 90661 Rod End Cap 2" Cvylinder 1
10 90741 Tube 2" x 8" Cylinder 1
11 90701 Piston 2" Cylinder 1
12 90721 Piston Nut 2" Cylinder 1
13 90801 Tie Rod HNuts 3/8" 8
14 90761 Anchor End Cap 2" Cylinder 1
15 190781 Tie Rods 2" x 8" Cylinder B
90104 Cylinder Complete 2" x 8" ¥
*As Required
\- J

30 -



pacing

GHIINES

[e/]

Lift Arms and Packer S

g ] g

ICACACAN

=]
=]
=
r._ll.

[ = i — =l — = I s o R e = I — =] - —— = — P = =l — = — | —| [={=—

=] b — b c— b ] b ——] b — =] Il — h = b ] 3 = —] =

[— D o — N =] == = — = (= =] — = D © -] == — -

q = d Wu =] = 9 = o — = o = o = C =] - = o — | —

i - . Ja—C - .

2¢c |ez| ze | sz| 2zc g2 | 2c |82 | 2c |82 | 2c|62| 2c | 02| 2 |62 2% | BE| 2F | B2 2g 182 | 2t | B Mn 8¢ | ¢%

‘ _ 68
140. _

T { g T s | e o T

]

s a0l

0 — [ = D C D C — I e c y Qi I i I y QR - I = =
h 3 b ] b c bc b = ) © ) = — W — h 3 ¢ — b c . b
= d ] o R o = C e R | = C s I e R e ] i == P gfF/——/= ¢ (= g/ < =
= 9 — e ] o — o —_— = 9 — o o R = I m— q € =
DN Q|
F +
2¢ |8z | 2¢ |82 | 2c o2 | 2 o2 | 2¢ |82 | 2¢ |82 | 2e 62| 2¢ 82 | 2e |62 |2c (62| 2¢ |82 2 {82 | 3¢ |82 2¢ |82 | e |82 2¢
1408, “NOIIISOd NI T4dHM IYOJISNVII NITHOILZ "3 |, op
“SHYV IJIT IYOHS ANV ONOT NAZMIZd ALVNYIITV NIHL “INIHOVH dO !
20IS IHOI¥ NO WYV, IJIT IYOHS NO ¥ANOVd ANVH IHOIY HIIM J¥YVIS SAVMIV "d
"WV LSH¥IJ JO SINIWIOVTd
¥Ood AWINID JO IAIS ¥IHIIZ NO SAHONI pI FYNSVIW TANL FYINID
40 FYINID WO¥d IYVIS ‘ONI¥NDAS J0oJTd SWIV JJIT YAYA ANV JHASYIW D
_ "NOIZISOd OSNINYOM NI S¥INOVd ANV SWYY JJIT ZTWASSY "4 -
‘SHYV IJIT 404 XANVSSADAN ONIOVAS ANV JZIS ANIJ “SI¥YYHD O SNIYYIJIy "V ®



-y
LALRTR

HiGHLINE

.,m o=

-

AEAEACS

—
— i Y o I e =] -] P
== W h = b =] — b b — b — N — h
= = = T = > I === R - | e R e Y = R =
(= (= — o g o « = — £ — H - —_ o e |
I DIl [TT I
+ — +
2e |ez | 2c|e2 | 2e |82|2¢| 62| 2¢ | 82| 2¢ | 62| 2¢ | 82| 22 | 82| 2¢ | B2 2¢
1406
68—
o n _w|\m n m A I n m n, --—|.m n mm n, % mm n _%” o ,ﬁm n |
= 1 — =2 - 3 R —- D = "~ | ———— = - 3 — — y
N 1 g ) C 1] [ D C 1 C p — o] =)
[ P =] I - I | e | = ] ] o R e ) o =
= gf——{=— = — o - = -] = ¢ = g - = —]
] DI T il
i - j
cE|B2| 2L B2 |2¢ (BT |2 | B2 |2 | 62| 2 |B2| 22|62 |2c |82 | 22 |82 | 28 |B2| 2¢ |82 | 2¢ _

1409

32



HiGHLINVE:

A. REFERRING TO CHARTS, FIND SIZE AND SPACING NECESSARY FOR LIFT ARMS.

B. ASSEMBLE LIFT ARMS AND PACKERS IN WORKING POSITION. ’

C. MEASURE AND MARK LIFT ARMS BEFORE SECURING, START FROM CENTRE OF
CENTRE TUBE MEASURE 14 INCHES ON EITHER SIDE OF CENTRE FOR PLACEMENTS
OF FIRST ARMS.

D. ALWAYS START WITH RIGHT HAND PACKER ON SHORT LIFT ARM ON RIGHT SIDE
OF MACHINE. THEN ALTERNATE BETWEEN LONG AND SHORT LIFT ARMS.

E. TIGHTEN TRANSPORT WHEEL IN POSITION.

29[ 40FT.
1 32 | 28| 32 |28 32| 29| 32 | 28| 32 |29 | 32 |28 | 32| 28| 32
117

e oo —— B =
= DIl I 1

) = b ¢ W= “W— 3« [—| =] >

= = > W= = =W = |=] =]
< =1 — = o 3 ¢ d 3 G —
q = > = o« 3 == c = < —
i © - L] L] Ku v o v‘

A A
o

33"



OPERATOR'S INSTRUCTIONS ‘iz

HOOK UP:

SECURE HARROW PACKER BAR TO TRACTOR. CONNECT HYDRAULIC HOSES,
OPERATE HYDRAULICS. WHILE PERFORMING THIS OPERATION, ALL PERSONAL
SHOULD STAY CLEAR FROM EQUIPMENT. PRESSURIZE CYLINDERS TO THE
FULLY CLOSED. THEN REMOVE CYLINDER LOCK PLATES.
NOTE: THE TRACTOR RESERVOIR MAY REQUIRE ADDITIONAL OIL AFTER
CYLINDERS ARE PRESSURIZED.

NOTE: BEFORE MOVING HARROW PACKER BAR BE SURE STABILIZER JACKS

' ARE RAISED AND PARALLEL TO WING TUBES.

TRANSPORT POSITION:

TO SET HARROW PACKER BAR IN TRANSPORT POSITION, ACTIVATE
CYLINDERS TO LIFT HARROWS AND PACKERS TO UPRIGHT POSITION.
AUTO FOLD SHOULD BE IN RELEASED POSITION. INSTALL CYLINDER
LOCKS. DRIVE FORWARD UNTIL WINGS ARE FOLDED BACK.

WORKING POSITION:

TO SET HARROW PACKER BAR IN WORKING POSITION. UNBOLT CYLINDER
LOCKS. ONLY IF CYLINDERS ARE PRESSURIZED. BACK UP HARROW PACKER
BAR UNTIL CENTRE TUBE AND WING TUBES ARE IN STRAIGHT LINE.

AUTO FOLD SHOULD BE CLOSED. LOWER THE HARROWS AND PACKERS SLOWLY
UNTIL THE FIRST SET OF PACKERS TOUCH THE GROUND. DRIVE AHEAD
SLOWLY AND PROCEED TO LOWER THE REMAINING HARROWS AND PACKERS.

DISCONNECT UNIT:

TO UNHOOK HARROW PACKER BAR FROM TRACTOR. FIRST LOWER STABILIZER
JACKS ON WING TUBES, HAVE THEM SET TO TAKE PRESSURE OFF THE TRACTOR
HITCH. DISCONNECT HYDRAULIC HOSES AND REMOVE DRAW BAR PIN.

LUBRICATION:

GREASE MACHINE EVERY 30 HOURS OF USE. CHECK PERIODICALLY BOLTS,
KNUCKLE PINS AND COTTER PINS TO BE SURE THAT THEY ARE SECURE.
WHEEL BOLTS SHOULD BE TORQUED AT 90 Ft. Lbs 1/2",110 Ft. Lbs 9/16".

34



HicrLinE:

PARTS INDEX

PART # | PAGE | ITEM DESCRIPTION PART # | PAGE | ITEM DESCRIPTION

10014 5 2 pin Qylinder Swivel 10114 17 12  4th Pipe 4 Bar
10015 5 7 Pin Hitch 10115 19 10  4th Pipe 5 Bar .
10016 1 6 Oscillating Axle Focket 10116 19 12 5th Pipe 5 Bar
10017 1 4 Oscillating Axle 10118 17 7 Adjust ment Bar 4 Bar
10022 p 20  Bolt an Draw Hitch 10119 19 8 Adjustment Bar 5 Bdr
10026 7 5 Jack Mount Plate 10120 17 5 Cross Brace
10026 9 12 Jack Mount Plate 10120 19 5 Cross Brace
10027 9 9 Jack Plate c¢/w Stub 10121 19 7 Centre Tie
10032 5 14  Pin Kmuckle 10123 1 16 Cross Plate
10032 9 10  Pin Kmckle 10124 5 11 Qylinder Iock Plate
10034 21 1 Hose Clamp 10129 15 10 8' 5" Lift Arm Angle
10043 15 24  Ppacker Swivel Hitch 10130 15 10 13'5" Lift Am Angle
10044 15 19  Packer Collar 10131 15 10 18'5" Lift Amm Angle
10045 15 14  RT Packer Hitch Bracket 10132 i5 10 23'5" Lift Am Angle
10047 15 29 LT Packer Hitch Bracket 10133 15 10 28'5" Lift Am Angle
10051 17 6 Centre Tie 10134 15 11 Long Packer Hitch
10059 7 24  Spring Plate 10135 15 28 Short Packer Hitch
10060 1 27  Pin Cable Bracket 10136 5 13 Pin qylinder Iock
10060 7 3 Pin Cable Bracket 10137 17 * 5' Section 4 Bar
10061 9 18  Pin Transport 10138 19 * 5' Section 5 Bar
10062 15 26  Packer Kmuckle 10141 7 1 Auto Fold '
10069 1 23  Cable Bracket Plates 10142 7 18 Zuto Fold Cross Plate
10070 1 24  Bolt an Cable Bracket 10143 1 21 Tensian Spring Plate
10085 5 1 Centre Tube 10143 7 16 Tension Spring Plate
10086 5 15 Ieft Kmckle ‘10144 7 6 Auto Fold Cable Angle
10087 5 15  Right Knuckle 10145 7 19 Auto Fold Lock Amm
10088 1 12  Ieft AFrame Hitch Tube 10147 9 13 33'10" Wing Tube for 80'
10089 1 8 Right AFrame Hitch Tube 10148 9 14 LT Transport Wheel 812 Hub
10090 1 13  Ieft “AFrame Hitch 10149 9 14 RT Transport Wheel 812 Hub
10091 X 28  Right AFrame Hitch 10150 15 10 33's" Lift Am Angle
10092 1 11 Cross Mamber 30021 15 20 Packer Overbrace
10093 1 15  Cross Angle 30023 15 21 Ieft Coil 1 1/2" 5'
10094 7 23  Ieft AutoFold Bracket 30024 15 21 Right Coil 1 1/2" 5'
10095 7 11  Right AutoFold Bracket 30025 15 21 left Cpil 1 3/4" 5'
10096 9 13  8' 10" Wing Tube for 30' 30026 15 21 Right Coil 1 3/4" 5'
10097 9 13 13'10" Wing Tube for 40' 90106 5 4 Qylinder 3 1/2" x 30" Tube End
10098 9 13 18'10" Wing Tube for 50' 90106 2l 3 Qylinder 3 1/2" x 30" Tube Ed
10099 9 13 23'10" wing Tube for 6€0' 90107 5 4 Qylinder 4" x 30" Tube Ed
10100 9 13 28'10" Wing Tube for 70' 90107 bl 3 Qylinder 4" x 30" Tube End
10101 9 14 LT Trans wWheel 618 Hub 90107 25 * Oylinder 4" x 30" Tube Ed
10102 9 14  RP Trans kheel 618 Hub 90202 21 13 1/2" Hose x 84"
10103 9 3 End wheel 611 Hub 90216 21 7 1/2" Hose x 60"
10104 9 6 Short Lift Am 90221 21 5 1/2" Hose x 89"
10104 15 4 Short Lift Amm 90400 21 11 1/2" mydraulic Line x 132"
10105 9 6 Iong Lift Amm 90500 21 4 90° Swivel Elbow (Restricted)
10105 15 4 Iong Lift Amm 90501 21 6 90° Swivel Elbow -
10106 17 19  RT Section Angle 4 Bar 90502 21 10 90° Street Elbow
10107 17 3 LT Section Angle 4 Bar 90550 21 8 Flare Adaptor
10108 19 20  RT Section Angle 5 Bar 90600 21 9 Street Tee F-F-F
10109 19 3 IT Section Angle 5 Bar 90644 23 2 Qylinder Shaft Tube Bd
10110 19 18  Front Pipe 4 Bar 90644 25 2 Qylinder Shaft Tube BEd
10111 17 9 2d Pipe 4 Bar 90662 23 3 3 1/2" qylinder Screw End Cap
10112 19 17  2nd Pipe 5 Bar 90663 25 3 4" qylinder Screw End Cap
10113 17 10  3rd Pipe 4 Bar 90680 23 4 3 1/2" Qylinder Seal Kit
10113 19 16  3rd Pipe 5 Bar 90682 25 4 4" cylinder Seal Kit

35



IGHLINES

PART # | PAGE |ITEM DESCRIPTION PART# | PAGE {ITEM DESCRIPTION

90700 23 5 3 1/2" oylinder Pisten 91405 7 17 Autorold Tension Spring
90702 25 5 4" qylirder Pisten 91500 15 2 7 Link Chain 5/16"
90720 23 6 3 1/2" qylirder Piston Nut 91501 15 4 6 Link Chain 5/16"
90722 © 25 6 4" qylirder Pistcn Nut 91600 17 14  Pin Sectian

90742 23 7 3 12/" x 30" qylinder Tube 91600 19 13  Pin Section

90743 25 7 4" x 30" qylinder Tube 91601 15 3 Pin Chain

91001 3 14 11L x €Ply Tire 15" 91603 5 8 Pin ¢ylinder 1" x 3 3/4"
91001 11 14 11L x 6Ply Tire 15" 91603 23 10 Pin qylinder 1" x 3 3/4"
91002 11 14 11L x 8Ply Tire 15" 91603 25 10 Pin Qylinder 1" x 3 3/4"
91003 13 14 12.5Ix12P1ly Tire 15" 91700 1 7 Grease Nipple.1/8" Str
91027 1 1 11Ix6 Ply c/w 8" Rim 91700 5  Grease Nipple 1/8" Str
91027 9 16 11Ix6 Ply c.w 8" Rim 91700 5 16 Grease Nipple 1/8" Str
80127 9 17 11rx6 ply c/w 8" Rim 91700 1L ;-5 Grease Nipple 1/8" Str
91028 9 16 11Ix8 Ply c/w 8" Rim 91700 13 5 Grease Nipple 1/8" Str
91029 9 16 12.5Lx12 Ply c/w 10" Rim 91700 23 1 Grease Nipple 1/8" Str
91050 .3 15  15"x8"x6 Wheel Rim 91700 25 1 Grease Nipple 1/8" Str
91050 i1 15 15"x10"x6 Wheel Rim 91701 15 25 Grease Nipple 1/8" 90°
91052 13 15 15"x10"x8 Wheel Rim 91817 5 10 16'6" Auto Fold Cable
91060 3 7 1/2" Waeel Bolt 91818 9 15 22'4" cable 40' & 50'
91061 i1 7 9/16" Wheel Bolt 91819 9 15 30'2" cable 60',70' & 80'
91061 13 7 9/16" kheel Bolt 91821 9 15 Cable 30'

91070 3 6 611 Hub 92000 15 23 Pillow Block

91071 12 6 618 Hub 92003 1 27 Serial Number Plate
91072 13 6 812 Hub 92005 3 16 Valve Stem

91090 3 2 611 Seal 92005 i1 16 ‘Valve Stem

91091 11 2 618 Seal 92005 13 16 valve Stem

91092 13 2 812 S=al 92008 17 16 Special Head Bolt Tines
91110 3 9 611 outer Coe 92008 19 15 Special Head Bolt Tines
91111 11 9 618 outer Cone 92014 7 8 Cable Wire Clawp 1/4"
91112 13 9 812 Cuter Cone 92015 7 7 Thimble

91130 3 8 611 Outer Race 92018 17 11  5' Section Pipe Clamp
91131 1 8 618 Outer Race 92018 19 9 5' Section Pipe Clamp
91132 13 8 812 Outer Race 92020 15 12 Pin Packer hitch Bracket
91150 3 4 611 Imer Race 92022 9 7 Stabilizer Jack

91151 11. 4 618 Immer Race B50716P 15 27 Bolt 7/16" x 1"

91152 13 4 812 Imer Race B5Q0716P 17 2 Bolt 7/16" x 1"

91170 3 3 611 Imer Caxe B5QU716P 19 2 Bolt 7/16" x 1"

91171 11 3 618 Imer Cme B5Q0720P - 15 6 Bolt 7/16" x 1 1/4"
91172 13 3 812 Imer Cone B5Q0720P 17 1 Bolt 7/16" x 1 1/4"
91190 3 10, Washer Hub B5Q0720P 19 1 Bolt 7/16" x 1 1/4"
91190 11 10 Washer Hub B5C0728P 15 22 Bolt 7/16" x 1 3/4"
91190 13 10 Washer Hub B5Q07268P 17 4 Bolt 7/16" x 1 3/4"
91210 3 11 Castlelated Nut B5C0728P 19 4 Bolt 7/16" x 1 3/4"
91210 11 11 Castlelated Nat Bsqo732P 17 18 Bolt 7/16" x 2"

91210 13 11 (stlelated Nut B5C0732P 19 19 Bolt 7/16" x 2"

91230.- 3 13 €11 Dustcap B50756P 15 18 ° Bolt 7/16" x 3 1/2"
91231 1 13 618 Dustcap B5C0824P 1 14 Bolt 1/2" x 1 1/2"
91232 13 13 812 Dustcap B5Q08152P 7 4 Bolt 1/2" x 9 1/2"
91250 3 1 611 Spirdle 2" x 10" B5pB152P 9 5 Bolt 1/2" x 9 1/2"
91251 11 1 618 Spirdle 2" x 13" B5cpg8152p 15 32 Bolt 1/2" x 9 1/2"
91254 13 1 812 spirdle 2%" x 14 3/4" B5C1028P 1 10 Bolt 5/8" x 1 3/4"
91400 7 12 Autorold Springs B5c1028P 7 20 Bolt 5/8" x 1 3/4"
91403 17 15 Tine 3/8" x 12" B5Ci028 9 4 Bolt 5/8" x 1 3/4"
91403 19 14 Tine 3/8" x 12" B5C1080P 1 25 Bolt 5/8" x 5"

36



HIGHLINES PARTS INDEX
PART #| PAGE | ITEM DESCRIPTION PART#| PAGE [ITEM DESCRIPTION
B5C1232P 7 14 Bolt 3/4" x 2"

B5C1272P 15 15 Bolt 3/4" x 4 1/2"
B5C16120P 1 22 Bolt 1" x 7 1/2"
B8C1232P 5 5 Bolt 3/4" x 2" Gr 8. -
CB5C0832P 15 33 Carriage Bolt 1/2" x 2"
CP0216 15 5 Cotter Pin 1/8" x 1"
CPr0324 3 12 Cotter Pin 3/16" x 1 1/2"
CP0324 5 9 Cotter Pin 3/16" x 1 1/2"
CPRO324 11 12 Cotter Pin 3/16" x 1 1/2"
CRO324 13 12 Cotter Pin 3/16" x 1 1/2"
CR0324 -23 8 Cotter Pin 3/16" x 1 1/2"
CRO324 25 8 Cotter Pin 3/16" x 1 1/2"
CRO440 5 3 Cotter Pin 1/4" x 2 1/2"
CRO440 9 11 Cotter Pin 1/4" x 2 1/2"
FwWo7p 15 7 Flatwasher 7/16"

FWO8P 15 31 Flatwasher 1/2"

HP24 17 13 Hair Pin Clip 1 1/2"
HP24 19 11 Hair Pin Clip 1 1/2"
HP40 5 6 Hair pin Clip 2 1/2"
HP40 15 13 Hair Pin clip 2 1/2"
HP52 1 26 Hair pin Clip 3 1/4"
HP52 5 10 Hair Pin Clip 3 1/4"
HP52 7 2 Hair Pin Clip 3 1/4"
HP52 23 9 Hair Pin Clip’3.1/4"

HP52 25 9 Hair Pin Clip 3 1/4"
IN50Q07P 15 8 Locknut 7/16"

INSQO7P 17 8 Locknut 7/16"

IN5CO7P 19 6 Lockuut 7/16"

INSCO8P . 1 5 ILockut 1/2"

INSCO8P 7 9 Locknut 1/2"

IN5C08P 9 8 Locknut 1/2"

IN5Q08P 15 30 Lockut 1/2"

INSD8p 21 2 Locknut 1/2"

IN5CIOP 7 25 Lockmut 5/8"

IN5C12P 5 12 Lockmut 3/4"

N5C10P 1 2 Nut 5/8"

N5CI0P 7 22 Nut 5/8"

N5C10P 9 1 Nut 5/8"

N5C12P 7 15 Nut 3/4"

N5C12P 15 17  Nut 3/4"

N5C16P 1 18  Nut 1"

W10P 1 3 Lockwasher 5/8"

wiop 7 21 Lockwasher 5/8"

W10P 9 2 Lockwasher 5/8"

W12P 7 13 Iockwasher 3/4"

W12P 15 16 Lockwasher 3/4"

WiepP 1 19  Lockwasher 1"

UBo73476 15 9 U-Bolt 7/16" x 2 1/8" x 4 3/4"
UB0850146 1 9 U-Bolt 1/2" x 3 1/8" x 9 1/8"

37



